SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG422321-02B

FR1 n30 / 10MHz / DFT-s-OFDM / 256QAM

Middle Band Edge / Full RB

Ref Level 3000 dBm  Offset 2,60 4B

12:18:05 AM  11/02/2024

Mode Sweep saL
Count 100/100
Limit ChecY FRss
20 dBineSPURIOUSANEABS-I2 ahes
o
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SPURIOUS_LINE_ABS 002 ] Ve
au —= i L™ —
CF2.3055 GHz 7013 pts 1 MHz/ Span 71.0 MHz
2 Result Summar
2270 GHz 2288 GHz 1.000 MHz 228773 GHz -53.49 dBm -13.49 dB
2288 GHz 2292 GHz 1.000 MHz 2.29198 GHz -47.90 dBm -10.90 dB
2,292 GHr 2.29 GHz 1.000 Mz 2.29582 GHz -81.66 dBm -10.66 dB
2,296 Gz 2,300 GHz 1.000 MHz 229954 GHz 35.27 dBm -10.27 dB
2,300 GHz 2304 GHz 1,000 Miz 230343 GHz 32.04 dBm -19.04 dB
2.304 GHz 2305 GHz 100.000 kHz 2.30499 GHz 31.40 dBm -18.40 dB
2305 GHz 2315GHz 100,000 kHz 231027 GHz 0.79 dBm -29.21 dB
2315 GhHe 2316 GHz 100,000 kttz 231502 GHz -30.26 dBm -21.26 dB
2316GHz 2330 GHz 1.000 MHz 231606 GHz 32.88 dBm -20.88 dB
2320 GHz 2324 GHz 1.000 MHz 232018 GHz 37.69 dBm -1269 dB
2.324GHy 2328GHz 1.000 MHz 232418 GHz -44.27 dBm -13.27 dB
2,308 Ghe 2337 GHe 1.000 Miz 232804 GHz -52.85 dBm -15.85 dB
2337 GHz 2381 GHz 1.000 MHz 233746 GHz -55.67 dBm 2467 dB

Middle Band Edge / Full RB / Lower zoom in

Middle Band Edge / Full RB / Upper zoom in

Ref Level 3000 dBm  Offset 260 dB = RBW 200 kHz

s Reflevel 30.00d8m  Offset 260dB = REW 200 kiz s6L

= A 3008 ® SWT_ 100ms ® VBW 1 MHz_Mode Sweep Count 100100 | = Att 3048 ® SWT_100ms @ VEW 1 MHz _Mode: Sweep ELa
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CF 2.303 5 GHz 1001 pts. 200.0 kHz/ Span 2.0MHz || (F 23155 GHz 1001 pts 200.0 kHz/ Span 2.0 MHz
2 Result Summar HNone 2 Result Summa None

Tl (Ref) 1,000 MHz -29.12dBm Tl (Ref) 1.000 MHz -33.41 dBm
Tx Total -29.12 dBm Ta Total -33.41 dBm
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TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : A10-35 of 38



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG422321-02B

FR1 n30/10MHz / CP OFDM / QPSK / Full RB

Middle Band Edge / Full RB

Ref Level 3000 dBm  Offset 2,60 d8

Mode Sweep sl
Caunt 100/100
Limit ChecY PSS
20 diline SPUBKOUS AiNE-AB5-002 Ahes
o
20 dBm 1 L
= ™.
CF2.3055 GHz T013 ps 1 MHz/ Span 71.0 MHz
2 Result Summa:
2270GHz 2288 GHz 1.000 MHz 228791 GHz -52.17 dBm 1217 dB
2288 GHz 2292 GHz 1.000 MHz 229190 GHz -43.04 dBm -6.04 dB
2.292 GHz 2.296 GHz 1.000 MHz 2.29582 GHz 35.09 dBm -4.09 dB
2.296 GHz 2300 GHz 1.000 MHz 2.29598 GHz 29.82 dBm -4.82 dB
2.300 GHz 2304 GHz 1.000 MHz 230390 GHz 25.07 dBm -12.07 dB
2.304 GHz 2305 GHz 100.000 kHz 2.30493 GHz 27.40 dBm -14.40 dB
2305 GHr 2315GHz 100,000 kHz 231102 GHz 1.31 dBm -28.69 dB
2315 GHz 2316 GHz 100,000 kHz 231505 GHz 28.71 dBm 15.71 dB
2.316GHz 2320 GHz 1.000 MHz 231602 GHz 25.41 dBm -12.41 dB
2320 GHz 2324GHz 1.000 MHz 2.32034 GHz 31.42 dBm 6.
2324 GHy 2328 GHz 1.000 MHz 232402 GHz 36.76 dBm -
2.328 GHz 2337 GHz 1.000 MHz 232813 GHz -47.93 dBm -10.93 dB
2337 GHz 2341 GHz 1.000 MHz 233845 GHz 67 dBm -24.67 di
ety

12:18:38 AM  11/02/2024

Middle Band Edge / Full RB / Lower zoom in

Middle Band Edge / Full RB / Upper zoom in

Ref Level 3000 dBm  Offset 2.60dB  RBW 200 kHz

RefLevel 30.00dBm Offset 2608  RBW 200 kHz

saL
- An 30dB & SWT  100ms  VBW 1 MHz Mode Sweep Count 100/100 [ = Att 3046 & SWT__100ms & VBW 1 MHz _Mode Sweep
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2 Result Summar None 2 Result Summa: None

Tx1 (Ref) 1.000 MHz -22.71 dBm Tl (Ref) 1.000 Mz -23.27 dBm
Tx Total -22.71dBm Tx Total -23.77 dBm
e e [
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e%FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FG422321-02B

Conducted Spurious Emission

FR1 n30 /5MHz / DFT-S OFDM / QPSK / 1RB1

Lowest Channel

Middle Channel

Ref Level 30.00Bm  Offset 2.60 9B Mode Auto Sweep 6L Ref Level 30.00dBm  Offset 260 B
Count 100/100

1 Spurious Emissiens

Mode Auto Sweep

6L

Count 100/100

Count 100/100
P

1 Spurious Emissions
Limit
Line _SPUR|OUS_LINE_ABS_0d2

SPURIOUS_LINE |ABS 002
0 apm
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R B = SN I — ~—
60
30.0 MHz 59008 pts 24GHa/ 23.0GHz
2 Result Summar
30,000 MHz 1,000 GHz 1,000 MHz 39.45277 MHz -54.05 dBm -14.05 dB
1.000 GHz 2.270 GHz 1.000 MHz 2.20038 GHz -53.63 dBm -13.63 dB
2.341 GHz 3.000 GHz 1.000 MHz 2.35648 GHz -52.45 dBm -12.45dB
3.000 GHz 7.000 GHz 1,000 MHz 650505 GHz -50.43 dBm -10.43 dB
7.000 GHz 10.000 GHe 1.000 MHz 7.47317 GHz -50.27 dBm -10.27 dB
10.000 GHz 14,000 GHz 1.000 MHz 10.004 25 GHz -52.68 dBm -12.68 dl
14.000 GHz 18.000 GHz 1,000 MHz 16.12098 GHz -5334 dBm -1334dB
18.000 GHe 24.000 GHe 1.000 MHz 21.967 42 GHz -48.49 dBm -8.49 dB
[ |

12:12:43 AM 11/02/2024

Limit Ched e
Line _SPUR|OUS_LINE_ABS_0d2 20 ggline -SPURlOUS LN ABS oga
10
0 0
10 dBn 10 dBn
-20 -20
30 dBar 30 diew
SPURIOUS_LINE ABS 002 SPURIOUS LINE | ABS 002
40 am - t ~40 asm
50 -50
| Dt PRSP I — — B Ll e RSN D —
50 60
30.0 MHz 54008 pts. 2.4 GHa/ 24.0 GHz. 30.0 MHz 54008 pts. 24GHz/ 24.0 GHz
2 Result Summan 2 Result Summan
30,000 MHz 1,000 GHz 1,000 MHz 44.78511 MHz -54.12 dBm -14.12 dB 30,000 MHz 1.000 GHz 1.000 MHz 4236132 MHz -54.15 dBm
1.000 GHz 2.270 GHe 1,000 MHz 2.22747 GHz -53.72 dBm 1372 d8 1.000 GHz 2270 GHz 1,000 MHz 2.20631 GHz 53.71 dBm
2.341 GHz 3.000 GHz 1.000 Mtz 235398 GHz -53.35 dBm 133548 2341 GHz 3.000 GHz 1.000 MHz 2.35596 GHz 5254 dBm
3.000 GHz 7.000 GHz 1,000 MHz 6.97300 GHz -50.44 dBm -10.44 3.000 GHz 7.000 GHz 1.000 MHz 6.50345 GHz -50.49 dBm
7.000 GHz 10000 GHe 1,000 MHz 7.48267 GHz -5031 dBm -1031d8 7.000 GHz 10.000 GHz 1.000 MHz 7.47217 GHz 50.28 dBm
10,000 GHz 14,000 GHz 1.000 Mz 1002175 GHz -52.65 dBm -12.65 dB 10.000 GHz 14.000 GHz 1.000 MHz 10.03825 GHz 52.73 dBm
14.000 GHz 18.000 GHz 1,000 MHz 16.11899 GHz -53.26 dBm -13.26 dB 14.000 GHz 18.000 GHz 1.000 MHz 16.06549 GHz -53.18 dBm
18000 Gz 24,000 GHr 1,000 MHz 21.98792 GHz -48.65 dBm -8.65 dB 18000 GHz 24.000 GHz 1.000 MHz 22.08191 GHz -48.57 dBm
12:14:06 A 11/02/2024 12:15:29 A 11/02/2024
Ref Level 30.00dBm  Offset 2.60 dB Mode Auio Sweep s6L
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ssamoncas. FCC RADIO TEST REPORT

Report No. :

FG422321-02B

Frequency Stability

Test Conditions FR1 n30 (BPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0137
40 Normal Voltage 0.0090
30 Normal Voltage 0.0064
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0141
0 Normal Voltage 0.0099
PASS
-10 Normal Voltage 0.0023
-20 Normal Voltage 0.0028
-30 Normal Voltage 0.0119
20 Maximum Voltage 0.0033
20 Normal Voltage 0.0119
20 Minimum Voltage 0.0061
Note:
1. Normal Voltage = 3.3 V. ; Minimum Voltage = 3.135 V. ; Maximum Voltage = 3.465 V.
2.  The frequency fundamental emissions stay within the authorized frequency block.
TEL : 886-3-327-3456 Page Number : A10-38 of 38
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ssamoncas. FCC RADIO TEST REPORT

Report No

. FG422321-02B

FR1 n4l

Peak-to-Average Ratio

Mode FR1 n41 /20MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 3.72 4.94 5.74 6.00 PASS
Mode FR1 n41 / 20MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.16 PASS
TEL : 886-3-327-3456 Page Number : All1-1 of 28

FAX . 886-3-328-4978




ssamoncas. FCC RADIO TEST REPORT Report No. : FG422321-02B

FR1 n41/20MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK QPSK

RefLevel 3000dBm Offset 34045  ABW 20z Reflevel 3000 B Ofiet 34045 = AnBW 20 iz
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Ref Level 3000 dBm  Offset 340 dE * AnBW 20 MHz RefLevel 3000 aBm  Offset 34008 = AnBW 20 MHz
- A M08 MessTime 1ms - Att g8 MeasTime Tms
e Thei
- . - o
¥
TEos 1604 \
i I
|
"
| |
o s o Wean P+ 000 a8 | | | T icar P ST
2 Result Surmmi Sarmples: 20000 2 Result Summs Samples: 20000 I
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[ R -
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04:39:25 PM 11/26/2024
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ssamoncas. FCC RADIO TEST REPORT Report No. : FG422321-02B

26dB Bandwidth

Mode FR1 n41 : 26dB BW(MHz) / DFT-S OFDM
BW 10MHz 15MHz 20MHz
Mod. PI/2 BPSK Pl/2 BPSK PI/2 BPSK
Middle CH 10.18 14.63 19.94
Mode FR1 n4l: 26dB BW(MHz) / CP OFDM
BW 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 10.22 10.48 15.31 15.28 20.29 25.31
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 10.31 9.99 15.44 15.08 20.26 20.53
TEL : 886-3-327-3456 Page Number : A11-3 of 28
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seamran as. FCC RADIO TEST REPORT

Report No. : FG422321-02B

FR1 n41/ 10MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK
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ssamoncas. FCC RADIO TEST REPORT Report No. : FG422321-02B

FR1 n41/ 15MHz / DFT-S OFDM / Middle Channel / Full RB
P1/2 BPSK

RefLevel 30,00 B Offset 34008 ® REW 300 kHz
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FR1 n41/ 15MHz / CP OFDM / Middle Channel / Full RB
QPSK 16QAM
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FG422321-02B

FR1 n41/20MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

Ref Level 30,00 B Offset 34008 = REW 500 kHz
- an 3008 SWT 101 ms ® VBW 2wtz Mode Auto Sweep
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ssamoncas. FCC RADIO TEST REPORT Report No. : FG422321-02B

Occupied Bandwidth

Mode FR1 n41: OB BW(MHz) / DFT-S OFDM
BW 10MHz 15MHz 20MHz
Mod. PI/2 BPSK Pl/2 BPSK PI/2 BPSK
Middle CH 8.67 13.00 18.00
Mode FR1 n4l: OB BW(MHz) / CP OFDM
BW 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 8.66 8.69 13.68 13.67 18.37 18.42
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 8.69 8.61 13.70 13.61 18.36 18.36
TEL : 886-3-327-3456 Page Number : A11-7 of 28
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seamran as. FCC RADIO TEST REPORT

Report No. : FG422321-02B

FR1 n41/ 10MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

tiVie Spactrum

Ref Level 30,00 B Offset 34008 = REW 200 kHz

o an ST 1.0 ms = VB 3 iz Mode auto swesp
"
P -
0 | |
0.
e B T
(FETETT o1 S Span 300z
2 Marker Tonle
M 1 2595168 GHz 20.60 dBm Occ Bw 8671412625 MHz
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n I 259730126 1337 dgm O B Freg Offset 7154859258 ke
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FR1 n41/10MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

tiVie Spactrum

Ref Level 30,00 B Offset 34008 = REW 200 kHz
SWT 101 ms = VBW 1 Mtz _Mode Auto Sweep

ultiView Spectrum
Ref Level 30,00 dBm  Offset
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mi 1 2.581232 GHz 16.26 dBm Oce B 8.666 994 897 MHz mi 1 2.59303 GHz 18.01 dBm Qce Bu 8695327344 MHz
n 1 25886221 GHa 10.10 dim Oce B Centroid 2592955 62 GHz n 1 25886128 6Hz 1229 dim Occ B Centroid 2592960429 GHz
n 1 25972891 Ghiz 10,82 dion Occ B Freq Offset 34360 175313 kHz n 1 2597308 1 Ghz 13.22 dbn Oce B Freq Offset -29.571 398907 kHz
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e
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64QAM
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ultiView Spactrum
Ref Level 30,00 B Offset 34008 = REW 200 kHz

ultiView Spectrum
Ref Level 30,00 dBm  Offset

34008 = REW 200 kHz

- A 3000 SWT 101 ms = VBW 1 MHz  Mode Auto Sweep - At 3000 SWT 101 ms ® VBW 1 MHz  Mode Auto sweep
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n 1 2588611 56H 1221 dim Occ B Centroid 2592957224 GHz n 1 25886515 6z 865 dim Occ B Gentroid 2,592 961036 GHz
n 1 25073029 GHz 1037 dim Occ B Freq Offset 32175957 154 kb n 1 2507 2706 GHz 896 diim Occ B Fre Offset 28954 496,021 kb
e Y weics IEEEED o

04:36:27 MM 11/26/202%

04:36:56 PM 11/26/2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 Al11-8 of 28



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG422321-02B

FR1 n41/ 15MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

ultiView Spactrum
RefLevel 30,00 dBn  Offset 34008 = REW 300 kHz
- an SWT 101 s ® VBW 1 iz
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Mode Auto Sweep
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FR1 n41/ 15MHz / CP OFDM / Middle Channel / Full RB
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64QAM

256QAM
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n 1 2585093 e 12.13 dim O o Gentroid 2592543618 Gie n 1 2586 1512 6He 1012 0t O B entoid 2532960894 Gie
n i 25097902 cHe 11567 dom O o Frey s 46 301 783493 ke n i 25097908 He 1054 din Occ B Freg it 25 106017 133 ke

04:29:36 PM 11/26/2024

ma

04:29:08 PM 11/26/2024

s

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG422321-02B

FR1 n41/20MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

tiVie Spactrum

Ref Level 30,00 dBn  Offset 3,408 = REW 500 kHz
swT
h

- an 1.01ms = VBW 2 Mtz

Mode Auto Sweep

e ey v o e e

Lk vy

|CF 259239 GHz

1001 prs

Span 40.0 MHz

2 Marker Table
M 1 587426 GHz
m 1 25837949 GHz
i 1 26017979 GHa

20.88 dBm Occ Bw
16.13 dim Oce Bw Centroid
15.60 dim Oce B Freq Offset

18.003 022423 MHz
2590796411 GHz
193589 211837 kHz

04:22:53 PM 11/26/2024

s

FR1 n41/20MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

tiVie Spactrum

Ref Level 30,00 dBn  Offset 3,408 = REW 500 kHz

ultiView Spactrum
Ref Level 30,00 dBn  Offset 3,408 = REW 500 kHz

SWT 101 ms ® VBW 2wz Mode Auto Sweep - SWT .01 ms = VBW 2wz Mode Auto Sweep
h
Wi 1778 cBem WAfi] 1845 cBiem
25537890 6He 25986540 GHr
n = n
P PDTURI S UNPUUE WD RS S -
0 T 0 f 1
i Y
o, - o, -
/ vl
e ] T =, T
i 0| ") s il oAl
T A W | LI
259298 GHe 001 e 0 Mz Span 40.0 MHz || |0 2,592 98 GHe 001 pes 0 Wb/ Span 40.0 MHz

2 Marker Table 2 Marker Table
W 1 2593783 GHz 17.79 dBm Oce 18.372 240852 MHz W 1 588 664 GHz 1845 dBm Qcc B 18.422387 35 MHz
m 1 25838143 6z 11.88 dim Occ s Centroid 2593000401 GHz m 1 25837923 6z 1181 dilm Oce B Gentroid 2593003 981 Gz
¢} 1 2602 186 5 GHz 12.60 dBem Oce Bw Freq Offset 10,400 945 862 kHz ¢} 1 26022147 GHz 12.55 dbim Occ Bw Freq Offset 13480619507 kHz
= O e s

04:24:15 PM 11/26/2024

04:24:42 PM 11/26/2024

64QAM

256QAM

ultiView Spactrum
Ref Level 30,00 dBn  Offset 3,408 = REW 500 kHz

ultiView Spactrum
Ref Level 30,00 dBn  Offset 3,408 = REW 500 kHz

- At 000 SWT 101 ms = VBW 2MH:  Mode Auto Sweep - At 3000 SWT 101 ms ® VBW 2MiHz Mode Auto Sweep
Bandwidth Bandwidth
B[] 1870 dm W] 3 dtim
25952880 G 25990540 Gt
» »
S - 5
0 0 7 = 1
\ / )
o - o JJ‘
¥ AT f T
T CLatiTee | PN |
= W o ) W]
. e[| . ; I — e .l}“fu!‘r...',r /i ST
e a Lkl | |
[FETET 001 prx [T Span 40.0 Wiz || (7259259 Gz 001 prs ] Span 40.0 Wiz

2 Marker Table 2 Marker Table
W 1 2.595268 GHz 18.70 dBm Oce 18.365 569 879 MHz W 1 2599064 GHz 15.33 dBm Qcc B 18.365 287 152 MHz
m 1 25838292 6z 13,10 dim Occ s Centroid 2593 012 004 Gz n 1 25637967 Gz 557 dim Occ B Centroid 255257933 Gz
n 1 2602 1908 GHz 1343 dim Occ B Freq Offset 22004136 163 kb n 1 2602162 Gz 936 diim Occ B Fre Offset 10,685 775 592 ke

e 7 e s

04:26:02 PM 11/26/2024

04:26:32 PM 11/26/2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG422321-02B

Conducted Band Edge

FR1 n41 / 10MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 4000 dBm  Offset 10.40 0B

Made Auto Sweep saL RefLevel 40,00 dm Ofset 10.40d5. Mode Sweep saL
Count 100/100 Count 100/100
1 Spurious Emissions @1 AugPur
Cimit Cheed E
Line _SPURJOUS_UINE_ABS_062 3
30
0 20 J
|} ‘
10 di i
0 I 0 dBor |
0 fJ A
B,

PUARBIS e s oz k‘ Al

T ' |
30 -

] I
M‘l | | f40 dbfn L‘
- -
W | ] Al
N
a {
Mew Wireeapn™ b
- |28 GHz 10005 pts 1.5 MHz/

2.475 GHz

2.795 GHz

2.680 GHz 2,630 GHz 100.000 kHz 2,689 21.08 dBm
2475 GHz 2.490 GHz 1.000 MHz 248883 GHz -45.78 dBm -20.78 dB 2690 GHz 2,691 GHz 200,000 kHz 2.69000 GHz -16.05 dBm 6.05dB
2490 GHe 2495 GHz 1.000 MHz 249495 GHz -29.54 dBm -16.54 dB 2691 GHz 2695 GHz 1,000 MHz 2.69112 GHz -26.35 dBm -16.35 dB
2495 GHe 2496 GHz 100000 kHz 249599 GHz -18.03 dBm ;5.03dB 2695 GHz 2710 GHz 1.000 MHz 269545 GHz 44,63 dBm 316348
2496 GHz 2,506 GHz 100,000 kHz 209688 GHz 17.51 dBm -12.49 dB 2710 0He 2795 ctie 1000 Mis 374035 GHz 4124 dBm 62448
ety o
03:47:37 M 11/26/2024 03:57:01 M 11/26/2024
n -
Ref Level 40.00.dBm  Offset 10.40 05 Made Auto Sweep saL Reflevel 40.00dBm  Offset 10.40d8 = REW 10 kHz
Count 100100 | * Att 208 ® SWT 100 ms & VBW 30 kHz _Mode Sweep
1 Spurious Emissians ®1 dugrwr_ | [IEEED
Uimit Checd AL
Line _SPURJOUS_UNE alL
0 0 T
0 20
10 dt o T ™ 0
T B Rl D ]
o t
| | .
10 1 t

3PS v, s oo

03:18:26 BN 11/26/2024

30 i "y
ol
R
50 ) AP A
A I, F oW, VA e et i b s T LA Ty
E h
2.475 GHz 8004 pts. 1 MHz/ 2.506 GHz
CF 2.49 GHz 1001 pts 200.0 kHz/ Span 2.0 MHz
2475 GHz 2490 GHz 1.000 MHz 2.49040 GHz -23.79 dBm 1.21 dB 2 Result Summar None
2490 GHz 2495 Gz 1.000 MH: 2.49497 GHz -19.38 dBm -6.98 dB
235 Gtz 2436 GHz 100000kt 2.49599 GHz -23.93 dBm -10.93 dB a1 (Ret 1,000 Wi ~26.69 dBm
2.496 GHz 2.506 GHz 100,000 kitz 250458 GHz 861 dBm -21.33 dB el ‘ 2660 dBm
oy DN ey N S T

03:44:12 PN 11/26/2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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e%FCC RADIO TEST REPORT Report No. : FG422321-02B

SPORTON LAB.

FR1 n41 / 10MHz / DFT-S OFDM / PI/2 BPSK

Highest Band Edge / Full RB

Ref Level 40.00dBm OMset 10.40 dB Mode Sweep

10
‘rdl!m |
o
fo e
Nw. L .

50
2.68 GHz 10005 pts 11.5 MHz/ 2.795 GHz
2 Result Summar

2,680 GHz 2,690 GHz 100.000 kHz 2.68202 GHz 819 dBm -21.81 dB

1690 GHz 2691 GHz 200.000 kHz 2.69003 GHz -18.72 dBm -8.72 dB

2691 GHz 2695 GHz 1.000 MHz 2.69131 GHz -21.21 dBm -11.21 dB

2695 GHz 2710 GHz 1.000 MHz 269508 GHz -2332dBm -10.32dB

2.710 GHz 2.795 GHz 1.000 MHz 2.73691 GHz -45.40 dBm -20.40 dB
03:56:11 P 11/26/2024

TEL : 886-3-327-3456 Page Number 1 A11-12 of 28

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG422321-02B

FR1 n41 / 10MHz / DFT-S OFDM / QPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 4000 dBm  Offset 10.40 0B

03:19:14 BM  11/26/2024

Made Auto Sweep SGL RefLevel 20.00d8m Offset 1040 d8 Mode Sweep S6L
Count 100/100 Count 100/100
1 Spurious Emissians ®1 AvgPwr 1 AvgPvir
it Chect Phes
Line _SPURJOUS_LINE_ )
30
0 20
| ﬂ
10 dBy
i |
0 ‘ ' 0 dBr
40 it %
il i
SPURIBUS UNE ABs 002 !l ‘I.
1ABS | |
30 T i
y M ’ \% I‘
u A I
; Thl, i :
0 iy Wt-w o MJ ‘\
- M |2.68 GHz 10005 pts 1.5 MHz/ 2.795 GHz
2.475 GHz 8004 pts. 1 MHz/ 2.506 GHz 2 Result Summa;
2.680 GHz 2.690 GHz 100.000 kHz 2.68908 GHz 20.36 dBm 954 d8
2475 GHz 2.490 GHz 1.000 MHz 249037 GHz -44.32 dBm -19.32 dB 2690 GHz 2,691 GHz 200,000 kHz 2.65001 GHz 15.68 dBm 568dB
2490 GHa 2495 GHz 1.000 Mz 249490 GHz -29.28 dBm -16.28 2681 GHz 285 Gz 1.000 MHz 2.69106 GHz 29.52 dBm 19552 dB
2895 Gtz 2.49 Gtz 100,000 kfiz 2.49599 GHz -18.87 dBm -5.87 dB 3695 Ghix 710 G 1,000 Wiz 260566 GHz 54 i 29554 dB
2856 GHz 2506 Gz 100,000 kHz 2.49675 GHz 19.49 dBm -1051dB e 2785 ot 1000 it 273993 GHz 44,80 dBm 1580 dB
ety N - weary P Tioiear
03:48:25 PN 11/26/2024 03:58:42 PM  11/26/2024
MultiV - MultiView Spectrur -
Ref Level 40.00 dBm  Offset 10.40 4B Mode Auto Sweep. saL RefLevel 50.00 dBm  Offset 10.40 dB ® RBW 10 kHz s6L
Count 100100 | * Att J0d8 ® SWT  100ms ® VBW 30kHz Mode Sweep Count 100/100
1 Spurious Emissians IR | 1 ACLR 1Rm AvgPur
it Chect AL
Line _SPURJOUS_LINE_ABS 02 il
.0 30 i
20 20
10 dir
10
T el
. A “"\IMW S
10 f \‘M
SRS e Aps_002 ! 4 WJ
-30 e }
P e el
ld
qwmww
50 g T P A
M At 2o [ttt AP P e A BT A Nt o P
2.475 GHz 8004 pts. 1 MHz/ 2.506 GHz i
CF 2.49 GHz 1001 pts 200.0 kHz/ Span 2.0 MHz
2475 GHz 2490 GHz 1.000 MHz 2.490 28 GHz -22.40 dBm 2.60 dB 2 Result Summar None
2.490 GHz 2495 GHz 1.000 MHz 2.49497 GHz
235 Gtz 2496 GHz 100,000 kitz 2.49591 GHz Tl {Re 7,000 M ~26.03 dBm
2.496 GHz 2.506 GHz 100,000 kitz 250474 GHz e ‘ 2603 dBm

03:44:56 PM 11/26/2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A11-13 of 28




ssamoncas. FCC RADIO TEST REPORT Report No. : FG422321-02B

FR1 n41 / 10MHz / DFT-S OFDM / QPSK

Highest Band Edge / Full RB

Ref Level 40,00 dBm  OMfset 10.40 B Mode Sweep £

10
kol
B
10
20 l
-30 dBm——
40 dBinv \ .
ooy
50
2.68GHz 10005 pts 1.5 MHz/ 2.795 GHz
2 Result Summa;
2,680 GHz 2690 GHz 100,000 kHz 2.68768 GHz 8.87 dBm -21.13 dB
1690 GHz 1691 GHz 200.000 kHz 2.69001 GHz -20.33 dBm -10.33 dB
2691 GHz 2695 GHz 1.000 MHz 2.69100 GHz -18.20 dBm -8.20 dB
2695 GHz 2710 GHz 1.000 MHz 269535 GHz -23.50 dBm -10.50 dB
2.710GHz 2.795 GHz 1.000 MHz 2.71074 GHz -43.80 dBm -18.80 dB
03:57:51 M 11/26/2024
TEL : 886-3-327-3456 Page Number 1 A11-14 of 28
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swamran 1as. FCC RADIO TEST REPORT Report No. : FG422321-02B

FR1 n41 / 10MHz / DFT-S OFDM / 16QAM

Lowest Band Edge / 1RBO Highest Band Edge / 1IRBmax

Ref Level 3000 dBm  Offset 10.90 0B Mode Auto Sweep saL Reflevel 40.00Bm  Ofiset 10.40dB Mode Sweep seL
Count 100/100 Count 100/100
1 Spurious Emissians PEPR] 1 sourious Emissions =

Limit Che<d
Line _SPURJoUS. [
.0
20

20 T

T

‘ !
10 dbs |
0 0 dBor |
10

SPURIGUS_UNE_ ABS 002

30

o j -

50

0 df W
2.68 GHz 10005 pts 1.5 MHz/ 2.795 GHz
2 Result Summa;

2.475 GHz

2.680 GHz 2,630 GHz 100.000 kHz 268905 GHz 17.65 dBm
2475 GHz 2.490 GHz 1.000 MHz 248883 GHz -43.84 dBm -18.84 dB 2,690 GHz 2,691 GHz 200,000 kHz 2.68001 GHz -14.38 dBm
2,490 Gz 2.495 GHz 1.000 MHx 2.49478 GHz -30.33 dBm -17.33 dB 3591 CH 3895 CHe 000 MHs 2.69104 GHz 25,08 dBm
2,495 GHz 2496 GHz 100.000 kHz 2.49599 GHz -18.62 dBm -5.62 dB 2,695 GHz 2710 GHz 1.000 MHz 2.69743 GHz 4335 dBm
2856 GHz 2506 GHz 100,000 khHz 249678 GHz 19.90 dBm -10.10dB 2710 0He 2795 ctie 1000 Mis 273959 GHz 45,53 dBm
ety Ready
03:49:14 PM 11/26/2024 04:00:22 PM 11/26/2024

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 4000 dBm  Offset 10.40 6B Made Auto Sweep saL Ref Level 40.00 dBm  Offset 1040 d8. Mode Sweep S6L
Count 100/100 Count 100/100
1 Spurious Emissians PRPWRSIN 1 Sourious Emissions 1 AugPurr
Uimit Checd s -
Line _SPURJOUS_UINE_ABS_062 phss 1 g I0E SPURIOUS_UNE 48502 Phss
30 sPORIBUS_LINE_ABS_002
20 20

s

i L T
|

40 dBr
o
2.68 GHz 10005 pts 11.5 MHz/ 2.795 GHz
2.475 GHz 8004 pts. 1 MHz/ 2.506 GHz 2 Result Summa;
2,680 GHz 2,690 GHz 100,000 kHz 2.686 73 GHz 8.48 dBm -21.52dB
2475 GHz 2490 GHz 1.000 MHz 249026 GHz -26.25 dBm 1.25d8 2690 GHz 2691 GHz 200.000 kiiz 269002 GHz -20.01 dBm 10,01 dB
2,490 Gz 2495 GHz 1.000 MHz 209497 GHz -20.06 dBm ;7.06 dB 2691 GHz 2.695 GHz 1.000 MHz 269135 GHz -19.91 dBm -9.91d8
2495 Ghr 2,496 GHz 100,000 kHe 249599 GHz -26.22 dBm -13.22dB 2695 GHz 2710GHz 1.000 MHz 269572 GHz -25.14 dBm 12.14dB
2496 GHz 2.506 GHz 100,000 kitz 2.49789 GHz 6.99 dBm -2301dB Rteis 3795 orte 1000 M 271134 GHz 30,56 dBm 1956 dB
I o Ready finnnnnnnng o Er
03:42:59 PM 11/26/2024 03:58:32 PM  11/26/2024

TEL : 886-3-327-3456 Page Number 1 Al11-15 of 28
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG422321-02B

FR1 n41 / 10MHz / DFT-S OFDM / 64QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 4000 dBm  Offset 10.40 0B

03:20:51 BN 11/26/2024

04:01:12 PM  11/26/2024

Mode Auto Sweep saL RefLevel 40,00 dm Ofset 10.40d5. Mode Sweep saL
Count 100/100 Count 100/100
i Sirices Ermtmiors: PRPWRSN | 1 Spurious Emissions 1 AvgPyr
Cimit Cheed u {
Line _SPUROUS. [
30
20
20 i H
|
10 di ‘ i I
0 | 0 dBnr T
A '
0 i
I I
2B e Aes o0 f " ] 'I
30 il : ]
A‘!Ddl!
“f‘\LIL ) ‘l"‘l Ig ﬂ“‘ o e )
50 i ¥ { P ,,J' L
et i b
[288GHz 10005 pts 1.5 MAL/ 2.795 Gz
2.475 GHz 8004 pts. 1 MHz/ 2.506 GHz 2 Result Summa;
2680 GHz 2690 GHz 100.000 kHz 268916 GHz 1857 dBm
2475 GHz 2.490 GHz 1.000 MHz 248842 GHz -20.54 dB 2,690 GHz 2,691 GHz 200,000 kHz 2.698000 GHz 15.36 dBm
2490 GHz 2495 GHa 1.000 Mtz 249479 GHz -13.48 dB 2691 GHz 2,695 GHz 1.000 MHz 2.69115 GHz -30.30 dBm
2,495 GHr 2,496 GHr 100,000 kitz 249597 GHz -5.31dB 3695 GH TTI0CH: 1000 MH- 260734 GHz 4285 dBm
2.496 GHz 2.506 GHz 100,000 khHz 249697 GHz 19.25 dBm -10.75 dB 2710GHs 2795 GHe. 1,000 Mz 274048 GHz 4802 dBrm
03:50:02 T 11/26/2024 04:02:02 PM 11/26/2024
| e - ]
Ref Level 4000 6Bm  Offset 10.40 6B Mode Auto Sweep saL RefLevel 50.00dBm  Offset 10.40d8. Mode Sweep seL
Count 100/100 Count 100/100
iSpmurtous koo PRPR] 1 seurious Emissions 1 AvgPur
Limit Chec¥ PRSS 4 S
Line _SPURJOUS_LINE_ABS_062 phes 300 SPURIDUS_LINE_ABS 02 55
30 sPORIBUS_LINE_ABS_002
P} 20
10 dir
W TR LT TV o s |
. vl gt Bt \
e
! |
Wil
| E
2,68 Ghz 10005 pts 1.5 MAL/ 2.795 Gz
2.475 GHz 8004 pts. 1 MHz/ 2.506 GHz 2 Result Summa;
3 2680 GHz 2690 GHz 100.000 kHz 268890 GHz 6.70 dBm -23.30dB
2475 GHz 2490 GHz 1.000 MHz 243030 GHz 2690 GHz 2691 GHz 200000 ki 263001 Gl -21.56 dBm 1156 dB
2,490 GHz 2495 GHz 1.000 MHz 248402 GHz 2691 GHz 2695 GHz 1.000 MHz 269112 GHz -20.78 dBm -10.78 d8
2495 GHe 2.49 GHz 100,000 ke 249600 GHz 3695 GHr TT0GHe 1,000 MHz 260503 GHz 2559 dBm 125948
2496 GHz 2.506 GHz 100.000 kifz ZHNGIOHE 2.7106H: 2795 Ghz 1.000 MHz 2.71006 GHz -43.61 dBm 18561 dB
eeary [N d

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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swamran 1as. FCC RADIO TEST REPORT Report No. : FG422321-02B

FR1 n41 / 10MHz / DFT-S OFDM / 256QAM

Lowest Band Edge / 1RBO Highest Band Edge / 1IRBmax

Ref Level 3000 dBm  Offset 10.90 0B Mode Auto Sweep saL Reflevel 40.00Bm  Ofiset 10.40dB Mode Sweep seL
Count 100/100 Count 100/100
1 Spurious Emissians PEPR] 1 sourious Emissions =

Limit Che<d
Line _SPURJoUS.

I
:ﬂ““ WUS_LINE | ABS_00. | J I’”h - i
’ ll \‘ N o0 a

\Wb |‘ N Ioaa‘ | :

50 o

|
(L |J ‘
(288 6Hz 10005 pts 1.5 MHz/ 2.795 GHz
7475 GHz 8004 pts 1 MHz/ Z506GH2 (5 gt Summa
2.680 GHz 2,630 GHz 100.000 kHz 268918 GHz 19.16 dBm -10.84 dB
2475 GHz 2.490 GHz 1.000 MHz 248853 GHz -45.75 dBm -20.75 dB 2,690 GHz 2,691 GHz 200,000 kHz 2.68001 GHz -15.81 dBm 5.81d8
2490 GHz 2.495 GHz 1.000 Mitx 2.49489 GHz -28.66 dBm -15.66 dB 2691 GHz 2,695 GHz 1.000 MHz 2.69122 GHz -29.43 dBm -19.43 dB
2495 Gtz 249 Gtz 100,000 ktz 249596 GHz -20.99 dBm -7.99dB 2,685 Gfte 27106Hz 1,000 Mz 269740 GHz 4438 dBm 3138d8
2.496 GHz 2.506 GHz 100,000 kiz 249690 GHz 18.88 dBm -11.12dB 2710 GHe 3795 CHe. 1,000 MHz 274082 GHz 44,02 dBm 19.02 dB
] - eacy [ 0
03:50:52 TM 11/26/2024 04:09:48 P 11/26/2024

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 4000 dBm  Offset 10.40 6B Made Auto Sweep saL Ref Level 40.00 dBm  Offset 1040 d8. Mode Sweep S6L
Count 100/100 Count 100/100
1 Spurious Emissians PRPWRSIN 1 Sourious Emissions 1 AugPurr
Uimit Checd s -
Line _SPURJOUS_UINE_ABS_062 phss 1 g I0E SPURIOUS_UNE 48502 Phss
30 sPORIBUS_LINE_ABS_002
20 20

, i T s m L
gl ,
| 3

I \‘ l |

40 dBm
268GHz 10005 pts TS ML/ 2.795 GHz
2.475 GHz 8004 pts. 1 MHz/ 2.506 GHz 2 Result Summa;

2680 GHz 2,690 GHz 100.000 kHz 268672 GHz 6.20 dBm -23.80 dB

2475 GHz 2490 GHz 1.000 MHz 2455946 GHz -29.29 dBm 429 d& 2690 GHz 2691 GHz 200000 ki 269007 GHz -22.91 dBm -12.91 dB

2,490 Gz 2495 GHz 1.000 MHz 209483 GHz -22.77 dBm .77 dB 2691 GHz 2.695 GHz 1.000 MHz 269175 GHz -24.68 dBm -14.68d8

2495 Gtz 2.49 GHz 100,000 kitz 2.49598 GHz -27.20 dBm -14.20 dB 3695 Ghiz ITI0GHe 11000 MH: 260574 GHz 2868 dBm 1568 dB

2496 GHz 2.506 GHz 100000 kiz 2.503 76 GHz 6.16 dBm 2384 dB Rteis 3795 orte 1000 M 27172 GHz 3517 dBm 201748

o - BT

03:21:40 BN 11/26/2024 04:02:54 P 11/26/2024

TEL : 886-3-327-3456 Page Number 1 A11-17 of 28
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FG422321-02B

FR1 n41 /10MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge

Channel power -25dBm > -26.03dBm (PASS)

Ref Level 4000 dBm  Offset 10.40 0B

2048 ® SWT

Offset 10.40dB = RBW 10 kHz

100ms ® VBW J0kiz Mode Sweep

Made Auto Sweep saL P AL
Count 100/100 | = Att
1 Spurious Emissians IR | 1 ACLR
Uimit Checd AL
Line _SPURJOUS_LINE il
30 30
20 20
10 dbs 10
N bl il vL‘ TR
o Y h
| B
a0 I |

SPURIGUS_UNE_ ABS 002

30

50

40 dBm

2.475 GHz

2475 GHz

2490 GHz
2,495 GHz
2496 GHz

2.490 GHz
2495 GHz
2496 GHz
2.506 GHz

8004 pts. 1 MHz/

1.000 MHz

1.000 MHz
100,000 ktiz
100.000 kHz

2.49043 GHz
2.494 87 GHz
2.495 84 GHz
2.503 04 GHz

-24.24 dBm
-17.03 dBm
-25.19 dBm

6.02 dBm

03:22:32 PM 11/26/2024

i e Lt A g N

O T VT A o Wi L Nt i i

2,506 GHz ‘

CF 2.49 GHz.

1001 pts

200.0 kHz/

Span 2.0 Mz

2 Result Summa None
Tl (Ref) 1.000 MHz -27.43 dBm
Tx Total -27.43 dBm

03:41:37 B 11/26/2024

feady [

Highest Band Edge

Ref Level 40.00dBm  OMfset 10.40 4B

Mode Sweep

03:55:20 M 11/26/2024

6L
Count 100/100
1 Spurieus Emissions
NE_ABS_0G2
10
ngm
0
20 |
30 B
40 dB
50
268 GHz 10005 pts 1.5 MHz/ 2.795GHz
2 Result Summa
2680 GHz 2,690 GHz 100.000 kHz 2.683 54 GHz 6.91 dBm -23.09 dB
2690 GHz 2691 GHz 200.000 kiz 2.60002 GHz 2037 dBm -10.37 dB
2691 GHz 2695 GHz 1.000 MHz 2.69154 GHz -17.35 dBm -7.35 dB
2685 GHz 2710 GHz 1.000 Mz 269514 GHz -23.13 dBm -10.13 dB
2710 GHz 2.795 Gz 1.000 MHz 2.71045 GHz -44.96 dBm -19.96 dB
eacy & Mieieae

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG422321-02B

FR1 n41 / 15MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / Full RB

Channel power -25dBm > -27.78dBm (PASS)

Ref Level 4000 dBm  Offset 10.40 6B

Mode Auto Sweep

1 Spurous Emisons
i el m
L Sponfous_ue ans_ofa i

30

20

10 dr

. gl

-10

A6 e ams o2

{ (|
.m(mmﬁwnﬂww-‘,w
ARrTIT e

ALl g

50

2.475 GHz

2475 GHz 2.490 GHz 1.000 MHz 2.489 30 GHz 23.6:
2490 GHz 2.495 GHz 1.000 MHz 2.49494 GHz -23.7
2,895 GHz 2,49 GHz 150,000 kiHz 2.49599 GHz -25.1
2496 GHz 2511 GHz 100,000 kHz 2.508 69 GHz 7.

8004 pts

6 MHz/

03:23:33 BN 11/26/2024

Reflevel 40.00d8m  Offset 10.40 dB = RBW 10kHz S6L
- At 2048 ® SWT  100ms ® VBW 30kH: Mode Sweep Count 100/100
1ACR 1Rm AvgPur
30 Hr
0
10

) " "
e, Pl YA ot ) T A WL T Vi R

CF 2.489 3 GHz 1001 pts 200.0 kHz/ Span 2.0 MHz
2 Result Summay MNone

T {Ref) 1.000 Mtz -27.78 dBm

Tx Total -27.78 dBm

03:38:52 FM 11/26/2024

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 10.40 d8

1 Spurious Emissions

SpORIBUS_LINE |ABS D02

Mode Auto Sweep

10
‘Mm
D dBny mi

[m 1

20
30
40 dBinv

04:09:43 PM 11/26/2024

b —

50
2.675 GHz 10005 pts. 12.0 MHz/ 2.795 GHz
2 Result Summa

2675 GHz 2690 GHz 100.000 kHz 67575 GHz

2.690 GHz 2691 GHz 300.000 kHz 05 GHz

2691 GHz 2.695 GHz 1.000 Mz 83 GHz

2695 GHz 27106Hz 1.000 MHz 54 GHz

2.710 GHz 2.795 GHz 1.000 MHz 02 GHz

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamoncas. FCC RADIO TEST REPORT Report No. : FG422321-02B

FR1 n41 / 15MHz / DFT-S OFDM / QPSK

Lowest Band Edge / Full RB Channel power -25dBm > -26.62dBm (PASS)

Ref Level 4000 dBm  Offset 10.40dB Mode Auto Sweep saL RefLevel 40.00dBm  Offset 10.40 dB = RBW 10 kHz S6L

Count 100100 | * Att J0d8 ® SWT  100ms ® VBW 30kHz Mode Sweep Count 100/100
1 Spurious Emissians IR | 1 ACLR 1Rm AvgPur
Limit Che A
Line _SPURJoUS. 2 it
.0 30 i
20 20
10 dir 10
. R bt e vt e |
| B
-10 T
! I - i Y, L
? MM; ' v J‘
i
50 " L
Moo . | b, 1 R
e o It M
2.475 GHz 8004 pts. 6 MHz/ 2.511 GHz
CF 2.49 GHz 1001 pts 200.0 kHz/ Span 2.0 MHz
2475 Gz 2450 GHz 1.000 MHz 2.09012 GHz -23.38 dBm 1.62dB 2 Result Summa, None
2490 Gz 2495 Gz 1.000 MH:z 2.49499 GHz -18.82 dBm -5.82 dB
235 Gtz 2496 Gz 150,000 kHz 2.49599 GHz -24.43 dBm -11.43 dB a1 (Ret 1,000 Wi ~26.62 dBm
2.496 GHz 2511 GHz 100,000 kiz 250531 GHz 6.63 dBm 2337 dB T ,:f,,’ z 5662 dBm
oty Lt featy S Miiden

03:24:21 BN 11/26/2024 03:39:39 PM 11/26/2024

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 10.40 8 Mode Auto Sweep c
Count 100/100

1 Spurious Emissions

NE_ABS_DG2

Mesrhbueiihons " -

50
2.675 GHz 10005 pts. 12.0 MHz/ 2.795 GHz
2 Result Summa

2675 GHz 2690 GHz 100.000 kHz 2.67775 GHz 8.09 dBm 21.91 dB

2690 GHz 2691 GHz 300.000 kifz 269017 GHz -23.86 dBm -13.86 dB

2691 GHz 2.695 GHz 1.000 Mz 269103 GHz -19.43 dBm -9.43 dB

1695 GHz 2710 GHz 1.000 MHz 2.69505 GHz -24.00 dBm -11.00 dB

2710 GHz 2795 GHz 1.000 MHz 2.71057 GHz -34.54 dBm -9.54 dB

weacy [

04:08:53 BM 11/26/2024
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ssamoncas. FCC RADIO TEST REPORT Report No. : FG422321-02B

FR1 n41 / 15MHz / DFT-S OFDM / 16QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

| e - =
Ref Level 3000 dBm Offset 10.40dB Made Auto Sweep

sa RefLevel 50,00 dBm  Offset 10.40d8. Mode Auto Sweep saL
Count 100/100 Count 100/100

1 Spurious Emissians &1 fwgPwr

Limit Che<d
Line _SPURJOUS_UN

1 Spurious Emissions

Limit Checd G
Line _SPUR{OUS_LINE_ABS_0q2 phss

30 ARRBUS e ABs ooz
20 20
10 dir
0 SO PV L i Piasdanisi . B
| |
-10

3P e,

-30 dBe - | MWMM .‘JH‘ ‘]iiw.
| v “

y 40 dBrr

50

2.675 GHz 10005 pts 12.0 MHz/ 2.795 GHz
2.475 GHz 8004 pts. 6 MHz/ 2511 GHz

2 Result Summa;

2675 GHz 2690 GHz 100.000 kHz 267711 GHz 6.72 dBm -23.28dB
2475 GHz 2.490 GHz 1.000 MHz 248978 GHz -26.00 dBm -1.00 dB 2690 GHz 2,691 GHz 300,000 kHz 2.69002 GHz -26.04 dBm -16.04 dB
2,490 GHz 2.495 GHe 1.000 MHz 249499 GHz -20.69 dBm -7.69.dB 2691 GHz 2,695 GHz 1.000 MHz 2.69187 GHz -20.49 dBm -10.49 d8
2495 Gtz 2.496 GHz 150,000 kitz 249592 GHz -25.85 dBm -12.85 dB 3695 GHr TT0GHe 1,000 MHz 269524 GHz 2872 dBm 17248
2496 GHz 2511 GHz 100,000 kHz ZEIGHU R L R 2.7106H: 2795 Ghz 1.000 MHz 2.71006 GHz -38.72 dBm 137248
. o weacy (R

03:37:24 BN 11/26/2024 04:08:03 PM  11/26/2024

FR1 n41 / 15MHz / DFT-S OFDM / 64QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

. W =
Ref Level 4000 dBm  Offset 10.40 dB Made Auto Sweep

saL Ref Level 40.00dBm  Ofiset 10.40 0B Mode Auto Sweep set
Count 100/100 Count 100/100
1 Spurious Emissians IR | 1 Sourious Emissions
it Chect Phss Limit Check 55
Line _SPURJOUS_LINE_ABS_0d2 Phes 1 g ine _SPURJOUS_LINE_A85_ 02 Phss
30 SPORIDUS_LINE_ABS 002
20 20
10 dBy
1 W
. RERCRINES PR A% L R PRI ey
| |
-10 %
, | |
SRS e Aps_002 | ] ] 1
"“"”'"WWMW fhy
il
40 dBr e
D Al [
50
2.675 GHx 10005 pts 12.0 MHz/ 2.795 GHz
2.475 GHz 8004 pts. 6 MHz/ 2.511 GHz 2 Result Summa;
3 2675 GHz 2.690 GHz 100.000 kHz 2.687 36 GHz 5.93 dBm -24.07 dB
2475 GHz 2490 GHz 1.000 MHz 249017 GHz 2690 GHz 2691 GHz 300.000 kifz 26900 GHz -27.24 dBm 17.2448
2,490 GHz 2495 GHz 1.000 Mz 249417 GHz -3 b 2691 GHz 2,695 GHz 1.000 MKz 2.69230 GHz -23.94 dBm -13.94 d8
2495.GHiz 249 Gtz 150000 kfiz 249599 GHz - 13, 2695 Ghie 2710 GHe 1,000 Mz 269575 GHz 2448 dBm 1144 dB
2496 GHz 2511 GHz 100,000 kHz 250571 GHz 2710GHz 2.795 GHz 1.000 MHz 2.71032 GHz -38.24 dBm 1324 dB

03:25:50 PM 11/26/2024 04:07:14 B 11/26/2024
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e%FCC RADIO TEST REPORT Report No. : FG422321-02B

SPORTON LAB.

FR1 n41 / 15MHz / DFT-S OFDM / 256QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 10.40 0B Made Auto Sweep o

sa RefLevel 50,00 dBm  Offset 10.40d8. Mode Auto Sweep

Count 100/100
PRPR] 1 seurious Emissions

Count 100/100

1 Spurious Emissions

Uimit Checd Fss
Line _SPURJOUS_UINE_ABS_062 phss 1 line _SPURIOUS_LINE_ABS. 02

30 sPORIBUS_LINE_ABS 002

20 20

10 di

Y i O Vel g s HM-‘# !
L e
| |

» - _ uwh V‘“"” MM I

50
2675 GHa 10005 pts 12.0 MHz/ 2.795 GHz
7475 Ghe 8004 pts & MHz/ ZS1GHE (5 g Summa
2675 GHz 2,630 GHz 100.000 kHz 267611 GHz 5.25 dBm -24.75dB

2475 GHz 2.490 GHz 1.000 MHz 249012 GHz -29.86 dBm -4.86 dB 2690 GHz 2,691 GHz 300,000 kHz 2.658000 GHz -31.08 dBm -21.08 dB

2,490 GHz 2,495 GHz 1.000 MHz 249373 GHz -26.72 dBm -13.72dB 2691 GHz 2695 GHz 1.000 MHz 269104 GHz 23.10 dBm 13.1048

2,495 GHz 2.496 GHz 150,000 kitz 249599 GHz -27.83 dBm -14.83 dB 3695 Ghiz ITI0GHe 1,000 MHz 260552 GHz -28.97 dBm 1592 dB

2496 GHz 2511 GHz 100,000 kliz TG L AT 2710 GHz 2795 Ghz 1.000 MHz 271019 GHz 4111 dBm -16.11 dB
03:26:48 PM 11/26/2024 04:06:23 PM  11/26/2024
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG422321-02B

FR1 n41 / 15MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge

Channel power -25dBm > -27.64dBm (PASS)

Ref Level 4000 dBm  Offset 10.40 0B

Mode Auto Sweep saL
Count 100/100

e o
30
20
ou
. s R — ik,

NESR—— |
-10 ‘
-50
2.475 GH2 8004 pts. 8 MHz/ 2511 GHz

2475 GHz 2.490 GHz 1.000 MHz 2.48846 GHz
2490 GHz 2495 GHz 1.000 MHz 2.49442 GHz
2,495 GHz 2496 GHz 150,000 ktiz 2.49596 GHz
2.896 GHz 2511 GHz 100.000 kHz 251001 GHz

1.56 dB
-6.19 dB
-11.47 dB
-26.17 dB

03:27:40 PM 11/26/2024

- At
1ACR

RefLevel 40.00dBm  OMset 10.40dB = RBW 10 kHz

2045 = SWT_100ms = VBW 30kHz Mode Sweep

gt s A A WWVNMJ*W'LNW b Wl prary P,

CF 2.488 56 GHz 1001 pts 200.0 kHz/ Span 2.0 MHz

2 Result Summa None
Tl (Ref) 1.000 MHz -27.64 dBm
Tx Total -27.64 dBm

feady [

03:36:26 B 11/26/2024

Highest Band Edge

Ref Level 40.00dBm  OMfset 10.40 4B

Mode Auto Sweep 6L
Count 100/100
1 Spurious Emissions.
NE_ABS_0G2

10
Ho ‘ﬁ!
}zu
30
40 dBerr
50
2.675 GHz 10005 pts 12.0 MHz/ 2.795 GHz
2 Result Summar

2675 GHz 2690 GHz 100.000 kHz 267734 GHz 4.59 dBm -25.41 dB

21690 GHz 1691 GHz 300.000 kHz 2.69000 GHz -21.21 dBm -11.21 dB

2691 GHz 2695 GHz 1.000 MHz 2.69154 GHz -19.02 dBm -9.02 dB

2695 GHz 2710 GHz 1.000 MHz 269544 GHz -22.04dBm -9.04 dB

2710 GHz 2795 GHz 1.000 MHz 2.71057 GHz -38.17 dBm 131748

04:05:30 M 11/26/2024
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG422321-02B

FR1 n41 / 20MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 10.40 0B

2.475 GHz

2475 GHz
2490 GHz
2,495 GHz
2496 GHz

249
249
251

2.490 GHz

8004 pts

1.000 MHz

1.000 MHz
200,000 kHz
100.000 kHz

5 GHz
6 GHz
6 GHz

1 MHz/

2.48923 GHz
249477 GHz
2.49598 GHz
2.50572 GHz

-25.34 dBm
-19.35 dBm
-24.83 dBm

5.71 dBm

2516 GHz

-0.34 dB
-6.35 dB
-11.83 dB

03:29:25 PM 11/26/2024

-24.29 dB

-~ -

Mode Auto Sweep saL RefLevel 50,00 dim  Offset 10.40 48 Mode Auto Sweep s6L
Caunt 1007100 Count 100/100
1 Spurious Emissions PRPINIRI | 1 Spurious Emissions
Limit Chee E Linnit Check 55
Line .SPURloUS U phss Uine _SPUROUS_LINE_ABS o2
30 SPORIGUS_LINE_ ABS_002
20 20
10 dir
; N Y P s
. ‘wﬂ’ oo Pl il P "4\‘ poah s
| b |
10 | ! |
b AT — ] W‘- \M«.
-30 dBe i i M
40 dBm . Wﬂ;‘ al
L i o
50
2.67Ghz 70005 pts 125 WAL/ 2.795 Gz
2.475 GHz 8004 pts. 1 MHz/ 2.516 GHz 2 Result Summa;
2670 GHz 2690 GHz 100.000 kHz 267472 GHz 5,55 dBm -24.45 dB
2475 GHz 2.4%0 GHz 1.000 MHz 248686 GHz -21.93 dBm ;293dB 2690 GHz 2691 GHz 500.000 kifz 269000 GHz 24.12 dBm 14.12 4B
2,490 GHz 2.495 GHz 1.000 MHz 249440 GHz -25.73 dBm 1273 dB 2691 GHa 3695 GHz 1,000 MHz 269226 GHz 23,68 dBm 1368 dB
2495 Gtz 2.49 GHz 200000 kz 249595 GHz -27.75 dBm 14.75 dB 3695 Ghiz ITI0GHe 11000 MH: 268778 GHz 2488 dBm 18848
2.496 GHz 2516 GHz 100,000 kifz 251243 GHz 6.45 dBm 2355 dB 2710 ke 3795 CHy 1000 M 271113 GHz 35.91 dBm 10,91 dB
" T 0 Sl Ready jannnnnnni] T
03:28:37 PN 11/26/2024 04:15:34 PM  11/26/2024
—_ = ]
Ref Level 4000 dBm  Offset 10.40 dB Made Auto Sweep S5GL Ref Level 40.00dBm  Offset 10.40 dB Mode Auto Sweep SGL
Count 10100 Count 100/100
1 Spurious Emissions RPN | 1 Spurious Emissions
Cimit Cheed E Limit Check 55
Line _SPURJOUS_LINE_ABS_0d2 oh 1 g ine _SPURJOUS_LINE_A85_ 02 55
30 sPORIBUS_LINE_ABS_002
20 20
10 di
o Ll WL L T A T
40 I!

40 dBny

04:14:44 B 11/26/2024

M“MMWMM

2,67 Gz 10005 pts 125 Mz 2.795 Gz
2 Result Summa:

2670 Ghz 2,690 Ghz 100.000 kiz 267899 GHz 5.88 dBm -24.12d

2690 Gz 2691 Gz 500,000 ki 2.69002 GHz -22.12 dBm 121248

2691 GHz 2685 Gz 1.000 MH: 269125 GHz -19.48 dBm -0.48d8

2685 GHz 2710GHz 1,000 Mz 269522 GHz -22.33 dBm 0.33dB

2710GHz 2795 Gz 1.000 Miz 2.71085 GHz -33.91 dBm 89148

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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